CONTENTS-FRAME GROUP

FO0 EO1 F02
ENGINE MOUNTING PARTS LOCK KIT MUFFLER
RAHKEEA! ENGINE MOUNTING PARTS A LOOKKT HRERMUFFLER |
1
«
1

i y /i

F04-1 F04-2 F04-3
FRONT PLASTICS MIDDLE PLASTICS REAR PLASTICS
AR/ NIDDLE PLISTICS | U/ RBAR PLASTICS

B A4/ FRONT PLASTICS 3

FO05 F06 FO7
FRONT SUSPENSION REAR SUSPENSION FRONT WHEEL
TiBRFRONT SUSPENSION JFMBBIREAR SHOCK ABSORBER 181 FRONT WHEEL
Jﬁiﬂ
Fo8 F10 F11
BRAKE SYSTEM STEERING SYSTEM REAR WHEEL
HEER/BUIE SISTN R REAR WHEEL [




CONTENTS—FRAME GROUP

F15-1

F12 F13
FUEL TANK SEAT SYSTEM ELECTRIC SYSTEM

MHIFUEL TANK | % ISEAT ASSY %BE4/ ELECTRIC SYSTEM

® 7”0
F16 F17 F18
LIGHTS DASHBOARD COOLING SYSTEM
HTALIGHTS I DASHBOARD ] #ERHICOOLING SYSTEM
t 1
(Y
'
i 4 4 @ )
3 s 7
3
W
F19-1-A-V1 F19-1-A-V2 F19-1-B-V1
WARNING DECAL (CE) WARNING DECAL (CE) WARNING DECAL (INTERNATIONAL)

NOTICE

Improper tre pressure or averioading

- u
R @ = : o e oty o s
o e 3 Loss of contrl can result in severs
Srdomat b inury o desh.
B B s . co o prossr
sop 35120

Entas by ansin
Row R0z min 95 RO R0z min 99
TR ET

[ Masimem weight capacity. 18510, (05kg)

F19-1-C-V2

F19-1-B-V2 F19-1-C-V1
WARNING DECAL (INTERNATIONAL) WARNING DECAL (EPA49)

Improper tie pressure or overloading
can cause loss of control
Loss of control can result In severe
injury or deat
+Cold tire prosure

Front:s0psi( 3120

Rear 0ps 351P4)

 Maximum weigh capciy. 15 bs. (05kg)

NOTICE

VEH|
TILLAND AT IDLE




CONTENTS—FRAME GROUP

F19-1-D-V1 F19-1-D-V2 F19-1-E-V1
WARNING DECAL (CA) WARNING DECAL(CA) WARNING DECAL(AU)

F19-1-E-V2 F19-1-F-V2 F19-2-A

WARNING DECAL (AU) WARNING DECAL(BRAZIL) DECALKITS (ROCKET RED)

s 3

EVER rde 38 o]
passenger.
Py o o
ety
Py
pregy

Nunca transporte I
NOTICIA @ passagelros. = )
F o /

F19-2-B F20 F23-A
DECALKITS (BAJA BLUE) TOOLS BUMPER

: : . [ wEmAms 77V

‘ S
N N 1o \%%

» O

F23-B F32 F33
BUMPER (WITH FRONT REFLECTOR) GEAR SHIFTING REAR AXLE

REI/BUMPER T BANBIGEAR SHIFTING il REAR AXLE ]




CONTENTS-FRAME GROUP

F38-B

F38-C

F38-D

OWNER\'S MANUAL (INTERNATIONAL)

Youth ATV

®cemoTo

Owme 's Manual

It contnin mportant
sty efosmation

OWNER\'S MANUAL (CE)

©®cemoTo

Youth ATV

Ownre's Manual

READ THIS It contains important.
nformation.

Guardians:
safoty’ stz

MANUAL
CAREFULLY

OWNER\'S MANUAL (NA)

~0E

Ownre's Manual

READ THIS
MANUAL
CAREFULLY

It contains important
Safety nformation.

Fa1 F8o
AIR FILTER FLAGPOLE KIT
A AR FILTER ASSY, HFALA/RLAGROLE KIT
0 ! g lid
!




CONTENTS—ENGINE GROUP

E00 E01-1 E01-2
1P52YH-2 ENGINE CRANKCASE LEFT CRANKCASE COVER

E01-3 E02-1 E02-2
RIGHT CRANKCASE COVER CYLINDER HEAD CYLINDER BODY
SHVRERIGHT (RAMKTASE COVER 7 CYLNDER FERD wat/ CYLINDER_B0DY
198,
- \\/w

17N

& & &
E04 EO5 E06
PISTON & CRANKSHAFT COMP CLUTCH RANSMISSION SYSTEM
SH/APISTON/CRATISHATT LOHP AR CLUTCH B R4 TRANSMISSION SYSTEM
?
aaiy .

5

. T
¥ @\L ~
IR & S
DT 0o g,
N T gy ?g J
© 192021
3

» » &
EO9 E17
STARTING MECHANISM FUEL INJECTION SYSTEM
RABSTARTING HECHANISH S0EA4 FUEL INJECTOR SYSTEM




REHIERA 4/ ENGINE MOUNTING PARTS

FOO ENGINE MOUNTING PARTS

Item No. Parts Number Parts Name(EN) Qty Specification
1 9RHV-030022-1000 FLANGE BOLT M8x125 1
2 30204-080810 NUT M8 1 M8
3 0UHV-000101-1000 GUARD, SMALL SPROCKET 1
4 30006-060016810 BOLT M6x16 2 M6x16




8 &/ LOCK KIT

/i
Item No. Parts Number Parts Name(EN) Qty Specification
01 9RHV-169210-1000 IGNITION SWITCH 1
01 9RHV-169210-1001 IGNITION SWITCH ASSY 1
02 9RHV-169210-1000-20 KEY ASSY 1




HS A #MUFFLER

FO2 MUFFLER

Item No. Parts Number Parts Name(EN) Qty Specification

01 9RHV-021000-1000 MUFFLER 1

02 30204-080810 NUT M8 1 M8
03 OQUHV-176000-2000 OXYGEN SENSOR 1

04 30202-060110 NUT M6 2 M6
05 9RHV-021140-1000 GASKET, EXHAUST PIPE 1

06 9RHV-021100-3000 EXHAUST PIPE 1 EPA
06 9RHV-021100-1000 EXHAUST PIPE 1

06 9RHV-021100-3100 EXHAUST PIPE 1 CE
07 9RHV-021002-1000 GASKET, MUFFLER 1

08 30006-080020810 BOLT M8x20 2 M8x20
09 30006-080012810 BOLT M8x12 1 M8x12
10 30006-080035810 BOLT M8x35 1 M8x35




FRAME/ER

FO3 FRAME
Item No. Parts Number Parts Name(EN) ty Specification

1 9RHV-031000-3100-01 FRAME 1

2 30006-060012810 BOLT M6x12 4 M6x12
3 9RHV-030010-1000 FENDER BRACKET 4

4 9RHV-030001-1000 BRACKET, REFLECTOR 4

5 0700-011002-00001 BOLT M8x120 1 M8x120
6 9RHV-030003-1000 DAMPER SLEEVE I 2

7 9RHV-030070-1000 ENGINE BRACKET 1

8 30006-080020810 BOLT M8x20 4 M8x20
9 30204-080810 NUT M8 1 M8
10 9RHV-030407-1000 STARTER RELAY BRACKET 1

11 30902-0401320 BLIND RIVET 2 4x13
12 9RHV-030004-1000 DAMPER SLEEVE I 2




R SEAHE/ FRONT PLASTICS

FO4-1 FRONT PLASTICS

Item No. Parts Number Parts Name(EN) ty Specification
01 9RHV-041023-1000 HEADLIGHT PANEL 1
02 5BWV-040001-5000 INNER HEX BOLT M6x14 4 M6x14
03 30110-420130010 SCREW 9 ST4.2x13
04 9RHV-042011-1000 FRONT GUARD, FUEL TANK 1
05 9RHV-041021-1000-0PC00 FRONT FENDER 1 BAJA BLUE
05 9RHV-041021-1000-0PF00 FRONT FENDER 1 ROCKET RED
06 HH4V-190001-1000 CFMOTO STICKER 1
07 8010-000002 TOOL 9 ST4.2




iS4k MIDDLE PLASTICS

FO04-2 MIDDLE PLASTICS

Item No. Parts Number Parts Name(EN) Qty Specification
01 9RHV-042032-1000 LH FOOT PEDAL 1
02 9RHV-042031-1000 RH FOOT PEDAL 1
03 5BWV-040001-5000 INNER HEX BOLT M6x14 8 M6x14
04 5BWV-040008-5000 INNER HEX BOLT M6x20 10 M6x20
05 8030-040800-00001 NUT CLIP M6 10 M6
06 9RHV-042024-1000-0PC00 DECO PLATE, RH SIDE COVER 1 BAJA BLUE
06 9RHV-042024-1000-0PF00 DECO PLATE, RH SIDE COVER 1 ROCKET RED
07 9RHV-042023-1000-0PC00 DECO PLATE, LH SIDE COVER 1 BAJA BLUE
07 9RHV-042023-1000-0PF00 DECO PLATE, LH SIDE COVER 1 ROCKET RED
08 8010-000002 TOOL 4 ST4.2
09 9RHV-042022-1000 RH SIDE COVER 1
10 9RHV-042021-1000 LH SIDE COVER 1
11 30110-420130010 SCREW 4 ST4.2x13
12 9RHV-042012-1000 REAR GUARD, FUEL TANK 1
13 9RHV-041031-1000 DASHBOARD GUARD 1
14 9060-040310 PLASTIC CLIPS 2




FHR 4/ REAR PLASTICS \

o
2
FO4-3 REAR PLASTICS
Item No. Parts Number Parts Name(EN) ty Specification
01 9RHV-043011-1000-0PCO0 REAR FENDER 1 BAJA BLUE
01 9RHV-043011-1000-0PF00 REAR FENDER 1 ROCKET RED
02 5BWV-040008-5000 INNER HEX BOLT M6x20 6 M6x20
03 5BWV-040001-5000 INNER HEX BOLT M6x14 7 M6x14
04 9RHV-043021-1000 TAIL LIGHT PANEL 1
05 30110-480160010 SCREW 3 ST4.8x16
06 9RHV-044013-1000 GUARD, BIG SPROCKET 1
07 30006-060016810 BOLT M6x16 1 M6x16
08 8030-040800-00001 NUT CLIP M6 1 M6
09 9010-120008 FUEL TANK SPONGE 3




HIB4/FRONT SUSPENSION

Vi

FO5 FRONT SUSPENSION

Item No. Parts Number Parts Name(EN) Qty Specification
01 9RHV-050210-1000 FRONT LOWER SWING ARM 2
02 9RHV-050010-1000-20 BALL PIN ASSY 4
03 9RHV-050010-1000-21 SLOTTED NUT 4
04 9RHV-050010-1000-22 COTTER PIN 4
05 9RHV-050010-1000-23 WASHER 4
06 9RHV-050010-1000-25 29 CLASP FOR SHAFT 4
07 30204-102810 NUT M10x1.25 12 M10x1.25
08 30006-102040810 BOLT M10x1.25x40 4 M10x1.25x40
09 9010-050003 CAP, CUSHION SLEEVE 16
10 9010-050500 CUSHION SLEEVE 8
11 30006-102070810 BOLT M10x1.25x70 8 M10x1.25x70
12 9RHV-050110-1000 FRONT LH UPPER SWING ARM 1
13 9RHV-050310-1000 FRONT RH UPPER SWING ARM 1
14 9RHV-050801-1000 RH STEERING KNUCKLE 1
15 9RHV-050701-1000 LH STEERING KNUCKLE 1
16 9RHV-050500-1000-M1 FRONT SHOCK ABSORBER 2
17 HH4V-030001-1000 BRACKET, FRONT SWING ARM 1
18 30006-080020810 BOLT M8x20 4 M8x20




FWBEREAR SHOCK ABSORBER |

/P 1
FO6 REAR SUSPENSION
Item No. Parts Number Parts Name(EN) ty Specification
01 5BY0-050203 MOUNTING SHAFT, FRONT LOWER SWING ARM 1
02 30306-120112 WASHER 2 12
03 5BY0-050102 DAMPING SLEEVE, FRONT UPPER SWING ARM 2
04 5BY0-050201 MIDDLE SPACER, FRONT LOWER SWING ARM 1
05 30204-102810 NUT M10x1.25 4 M10x1.25
06 9RHV-060100-1000 REAR SWING ARM 1
07 9RHV-060202-1000 PROTECTOR, SHAFT BUSHING 1
08 30204-122810 NUT M12x1.25 1 M12x1.25
09 3120100 OIL CUP 1
10 30006-102045810 BOLT M10x1.25x45 2 M10x1.25x45
11 30006-102090810 BOLT M10x1.25x90 2 M10x1.25x90
12 9RHV-060600-1000-M1 REAR SHOCK ABSORBER 1




Hi#/ FRONT WHEEL

/i 10/
FO7 FRONT WHEEL
Item No. Parts Number Parts Name(EN) Qty Specification
01 6NQ#-000206-6000 INNER HEX SCREW M6x16 12 M6x16
02 9RHV-070010-1000 FRONT WHEEL BRACKET 2
03 9RHV-070100-1000-M1-0BM00 FRONT RIM ASSY 2 NEBULA BLACK
04 30706-1001 TIRE 2 FRONT
05 5190-070030-1000 VALVE, INFLATION 2
06 9RHV-070110-1000 NUT M10x1.25 8
07 30306-140112 WASHER 2 14
08 9RHV-030023-1000 SLOTTED NUT M14x1.5 2
09 30903-0322210 COTTER PIN 2 3.2x22
10 9RHV-110003-1000 DECO COVER, RIM 2




H5) A% /BRAKE SYSTEM

20

Y, R

FO8 BRAKE SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification

1 9RHV-081000-1000-M1 HYDRAULIC BRAKE ASSY 1

2 9RHV-0813A0 FRONT BRAKE PAD ASSY 2

3 9RHV-081500-1000-M1 RH LOWER PUMP ASSY 1

4 30006-080020810 BOLT M8x20 5 M8x20
5 9RHV-081000-1000-21 SULFIDE WASHER 18

6 9RHV-081000-1000-20 JOINT BOLT 8

7 30006-060012810 BOLT M6x12 6 M6x12
8 30006-060025810 BOLT 1 M6x25
9 9RHV-081040-1000-M1 BRAKE HOSE ASSY 4 1

10 9RHV-081400-1000-M1 LH LOWER PUMP ASSY 1

11 30204-080810 NUT M8 1 M8
12 9RHV-081001-1000 FRONT BRAKE DISC 2

13 9RHV-081002-1000 REAR BRAKE DISC 1

14 30006-080045810 CLAMP 1

15 HH4V-081303-1000 BUSHING 2

16 9RHV-080202-1000 FOOT BRAKE LEVER SPRING 1

17 9RHV-080201-1000 BUSHING 1

18 9RHV-080200-1000 BRAKE PEDAL 1

19 9RHV-0815A0 REAR BRAKE PAD ASSY 1

20 9RHV-081020-1000-M1 BRAKE HOSE ASSY 2 1

21 9RHV-080003-1000 REAR BRAKE CALIPER BRACKET 1

22 9RHV-081600-1000-M1 FOOT BRAKE UPPER PUMP ASSY 1

23 30006-080025810 BOLT 4 M8x25
24 30102-080050870 INNER HEX SCREW M8x50 1

25 9RHV-081010-1000-M1 BRAKE HOSE ASSY 1 1

26 9RHV-081030-1000-M1 BRAKE HOSE ASSY 3 1

27 9RHV-081100-1000-M1 PROPORTIONAL VALVE ASSY 1

28 30006-080045810 BOLT M8x45 2 M8x45
29 9RHV-081200-1000-M1 REAR LOWER PUMP ASSY 1

30 9RHV-081300-1000-M1 REAR HAND BRAKE UPPER PUMP ASSY 1

31 30006-080012810 BOLT M8x12 4 M8x12
32 9RHV-081700-1000 SPEED SENSOR 1

33 9RHV-081300-1000-27 LEVER 1




85 24/ STEERING SYSTEM
]
/i
F10 STEERING SYSTERM
Item No. Parts Number Parts Name(EN) ty Specification

1 30102-080050810 INNER HEX SCREW M8x50 4 M8x50
2 9RHV-100003-1000 HANDLEBAR BLOCK III 1
3 9RHV-100002-1000 HANDLEBAR BLOCK II 1
4 9RHV-101100-1000 HANDLEBAR 1
5 9RHV-080110-1000-0BP00 THROTTLE LEVER 1 MAUD SPIRIT BLACK
5 9RHV-080110-1001-0BP00 THROTTLE LEVER 1 MAUD SPIRIT BLACK
6 9DQV-100005-3000 RUBBER SLEEVE, HAND GRIP 2
7 9DQV-100003-3000 END CAP, HANDLEBAR 2
8 30121-080020870 SCREW M8x20 2
9 9RHV-105000-3000 THROTTLE CABLE 1
10 9RHV-100001-1000 BLOCK I, HANDLEBAR 2
11 9RHV-030051-1000 BRACKET, DASHBOARD GUARD 1
12 801F-100101 TIE BAND 2
13 6KJ0-100002 CLUTCH PULL BINDING 2
14 9RHV-102100-1000 STEERING SHAFT ASSY 1
15 5BYA-060003 SEAT, SWAY BAR 2
16 9RHV-100510-1000 CAP, STEERING STEM 1
17 30006-080016810 BOLT 2 M8x16
18 9RHV-100530-1000 STEERING ROD 2
19 9RHV-100530-1000-23 COTTER PIN 4
20 9RHV-100530-1000-21 SLOTTED NUT THICK 2
21 9RHV-100530-1000-22 GASKET 2
22 9RHV-100530-1000-20 SLOTTED NUT THIN 2
23 7020-100301-10000 SEAT, STEERING SHAFT 2
24 7020-100600 BEARING, OUTER SPHERICAL 1 205
25 30006-080020810 BOLT M8x20 2 M8x20
26 30006-050012810 BOLT M5x12 2 M5x12
27 9RHV-169010-1000 SAFETY ROPE 1
28 9RHV-166000-3000 LH HANDLEBAR SWITCH ASSY 1

1

9RHV-166000-3001

HANDLEBAR SWITCH, LH




J5#/ REAR WHEEL

Y
F11 REAR WHEEL
Item No. Parts Number Parts Name(EN) ty Specification
1 9RHV-110003-1000 DECO COVER, RIM 2
2 9RHV-030023-1000 SLOTTED NUT M14x1.5 2
3 30903-0322210 COTTER PIN 2 3.2x22
4 9RHV-330114-1000 PLAIN WASHER 2
5 9RHV-070110-1000 NUT M10x1.25 8
6 9RHV-110100-1000-M1-0BM00O REAR RIM ASSY 2 NEBULA BLACK
7 5190-070030-1000 VALVE, INFLATION 2
8 9RHV-110001-1000 REAR WHEEL BRACKET 2
9 30706-0802 TIRE 2 REAR




i #/FUEL TANK

F12 FUEL TANK

Item No. Parts Number Parts Name(EN) ty Specification
01 30006-060020810 BOLT M6x20 4 M6x20
02 9RHV-120000-3000 FUEL TANK 1
02 9RHV-120000-3001 FUEL TANK ASSY 1
03 OQUHV-071000-2000 HIGH PRESSURE PUMP 1
04 9RHV-120001-3000 FUEL PIPE I 1
05 9RHV-120003-3000 CLAMP 15.3 3
06 9RHV-120500-3000-M1 FUEL FILTER ASSY 1
07 9RHV-120002-3000 FUEL PIPE II 1
08 30006-080025810 BOLT 4 M8x25
09 6KJ0-120330-10000 QUICK JOINT 1
10 9RHV-120000-3000-20 CAP, FUEL TANK 1




J% [SEAT ASSY

F13 SEAT SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification

1 9RHV-131000-1000 SEAT ASSY 1

2 7020-130001 RUBBER SLEEVE, SEAT 2




B % 2%/ ELECTRIC SYSTEM

F15-1 ELECTRIC SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification
1 9RHV-151000-3000 REGULATOR 1
2 30006-060016810 BOLT M6x16 4 M6x16
3 9RHV-150600-1000 HORN ASSY 1
4 30102-060012810 SCREW 1
5 9RHV-152500-1000 ELECTRIC FENCE TRANSMITTER 1
6 9RHV-001000-3000 ECU 1
7 30001-060014810 BOLT M6x14 2 M6x14
8 0UHV-178000-2000 IGNITION COIL 1
9 30006-060020810 BOLT M6x20 2 M6x20
10 9RHV-150100-3000 MAIN CABLE 1
10 9RHV-150100-3001 MAIN CABLE ASSY 1
11 9RHV-150100-3000-20 RELAY 2
12 9RHV-150100-3000-21 FUSE 2 15A
13 9RHV-150310-1000 STARTER RELAY 1
14 9RHV-150700-1000 TIE BAND, BATTERY 1
15 31020501 BATTERY 1
16 9RHV-152600-1000 ELECTRIC FENCE RECEIVER 1
17 9RHV-150001-3000 DJ7061Y-92 LOCK 4
18 7030-150005 TIE BAND 14
19 9DS#-150009-6100-M1 TIE BAND ZDG4.7x194 6
20 8010-150003 TIE BAND 5 5x250
21 9RHV-150160-3000 ADAPTOR CABLE, ELECTRIC FENCE 1




{TEILIGHTS

F16 LIGHTS
Item No. Parts Number Parts Name(EN) ty Specification
1 9RHV-160420-1000-M1 RH FRONT POSITION LIGHT 1
2 30110-480160010 SCREW 8 ST4.8x16
3 9GQV-160920-1401-M1 FRONT SIDE REFLECTOR 2
4 30204-060810 NUT M6 4 M6
5 9RHV-160410-1000-M1 LH FRONT POSITION LIGHT 1
6 9GQV-160930-1401-M1 REAR SIDE REFLECTOR 2
7 30204-050830 NUT M5 1 M5
8 5190-160230 REAR REFLECTOR 1 RECTANGLE, RED
9 9RHV-160200-1000-M1 TAIL LIGHT 1




{u#/ DASHBOARD

Vid

-
/
J

[

{1
i

F17 DASHBOARD

Item No. Parts Number Parts Name(EN) Qty Specification
01 9RHV-170100-1000 LCD DASHBOARD 1
02 30006-050016810 BOLT 2 M5x16
03 30110-420095010 SELF-TAPPING SCREW ST4.2x9.5 4 ST4.2x9.5




% 24/COOLING SYSTEM

F18 COOLING SYSTEM

Item No. Parts Number Parts Name(EN) ty Specification

01 9RHV-180100-1000 OIL COOLER 1

02 30006-060022810 BOLT 3 @

03 30204-060810 NUT M6 3 M6

04 6070-120400 CLAMP 2 Dia14.5

05 9RHV-180001-1000 RUBBER HOSE 1 1

06 7030-150005 TIE BAND 6

07 9RHV-180002-1000 RUBBER HOSE I 1

08 30604-1130S0 CLAMP 2




Rated maximin pover:
Curb mass:

All terrain vehicles
MADE IN CHINA

2

Make CFMOTO
FTCF1PS2YH-2  1PS2YH2

ATHP V-XXXX

RHV-190012-3100 _EV228

WK Wk
(s.0851) (5,080

NOTICE

*ENSURE SHIFT GEARS

UNDER VEHICLE IN
STILLANDAT IDLE.

ORHV- 190001 - 1000 US222

;

HH4V-190002-1100 EU 219 )

Bezolovnaty benzin
Endast blyfri bensin

RON/ROZ min. 95

7
[ |} Bleifreies Benzin
® Unleaded fuel only m
Carburant sans plomb
Gasolina sin plomo

9GQA-190201-1 EU187/

NOTICE

Check engine oil every 500

kilometers (310 miles)
Veérifier le niveau d'huile moteur taus
les 500 kilometres (310 miles)

900V-190014-3200 V201

J

HH4V-1800081100 EU221 |

F19-1-A-V1 WARNING DECAL (CE)

Item No. Parts Number Parts Name(EN) Qty Specification
01 9DQV-190011-5000 VIN PLATE 1
02 9RHV-190012-3100 ENGINE CE AUTHENTICATION TAG 1
03 9RHV-190003-3100 INSTRUCTION LABEL, VEHICLE LOAD 1
04 HH4V-190002-1100 WARNING LABEL, DRIVER AGE 1
05 9RHV-190001-1000 INSTRUCTION LABEL, GEAR OPERATION 1
06 HH4V-190009-1100 DECAL, DRIVE WARNING 1
07 9GQA-190201-10000 WARNING LABEL, FUEL FILLING PORT 1
08 9GQS-190102 DECAL, BRAKE FLUID LEVEL 2
09 9DQV-190014-3200 WARNING DECAL, ENGINE OIL 1




Reted aximum pover:
Curb mass:

rral
MADE IN CHINA

2

MakeCFMOTO
FTCFIPS2YH-2  1PS2YH2

ATHP VXXX

IRHV-190012-3100 _EU228)

NOTICE

®ENSURE SHIFT GEARS

UNDER VEHICLE IN
STILLANDAT IDLE.

ORHV- 190001 - 1000 US22

HH4V-190002-100 EU 219 )

7
[ ]\ Bleifreies Benzin
Unleaded fuel only m
Carburant sans plomb
Gasolina sin plomo

Bezolovnaty benzin
Endas t blyfri bensin

RON/ROZ min. 95

9GQA-190201-1 EU187/

kPa  me s I
L (s.0psl)  (s.0ps]) )
F19-1-A-V2 WARNING DECAL (CE)
Item No. Parts Number Parts Name(EN) Qty Specification
01 9DQV-190011-5000 VIN PLATE 1
02 9RHV-190012-3100 ENGINE CE AUTHENTICATION TAG 1
03 9RHV-190003-3100 INSTRUCTION LABEL, VEHICLE LOAD 1
04 HH4V-190002-1100 WARNING LABEL, DRIVER AGE 1
05 9RHV-190001-1000 INSTRUCTION LABEL, GEAR OPERATION 1
06 HH4V-190009-1100 DECAL, DRIVE WARNING 1
07 9GQA-190201-10000 WARNING LABEL, FUEL FILLING PORT 1
08 9GQS-190102 DECAL, BRAKE FLUID LEVEL 2




MANUFACTURED BY: ZHEJIANG CFMOTO POWER CO., LTD.

MODEL:
[ ] DISPLACEMENT: [ ]
VIN:
MADE IN CHINA
2
pe

A WARNING

Improper tire pressure or overloading
can cause loss of control.
Loss of control can result in severe
injury or death.
*Cold tire pressure:

Front: 5.0 psi( 35 kPa)

Rear: 5.0psi( 35 kPa)
eMaximum weight capacity: 155 Ibs. (70.5kg)

L HH4V¥-190003-1000 USZ18

NOTICE

¢ENSURE SHIFT GEARS

UNDER VEHICLE IN
STILLANDAT IDLE.

SRHV-190001-1000 US22

A WARNING

VL
Operation of this ATV by children under the
age of 10 increases the risk of severe injury
or death.

Adult supervision required for children under
age 16.

NEVER permit children under age 10 to
operate this ATV.

J
HH4Y=190002-1000 US 218

3

( AWARNING )

NEVER ride as a
passenger.

resulting in SEVERE
INJURY or DEATH.

Improper ATV use can result in SEVERE
INJURY or DEATH.

oRe

ALWAYS USE  NEVER USE NEVER CARRY NEVER USE
AN APPROVED OP:‘[I;‘I‘JBLIC PASSENGERS WITH DRUGS

HELMET AND OR ALCOHOL
PROTEC"I'IVE

NEVER operate :
« without proper training or instruction.
+ at speeds too fast for your skills or
the conditions.
¢+ on public roads-a collision can occur
with another vehicle.
+ with a passenger-passengers affect balance
and steering and increase risk
of losing control.
ALWAYS :
suse proper riding techniques to avoid
vehicle overturns on hills and rough
terrain and in tums.
+avoid paved surfaces -pavement may
seriously affect handling and control.

LOCATE AND READ OWNER'S MANUAL.
FOLLOW ALL INSTRUCTIONS AND WARNINGS.

. ~ 4DQV-180008-4000 US224 __/

Check engine oil every 500
kilometers (310 miles)

Veérifier le niveau d'huile moteur tous
les 500 kilométres (310 miles)

9DQV-190004-4000 US221

|- 90QvV-190014-3200 EU201 I

F19-1-B-V1 WARNING DECAL (INTERNATIONAL)

Item No. Parts Number Parts Name(EN) Qty Specification
01 9GQ0-190003 VEHICLE PLATE_2020 1
02 HH4V-190003-1000 INSTRUCTION LABEL, TIRE PRESSURE&LOAD 1
03 9DQV-190004-4000 WARNING DECAL, PASSENGER 1
04 HH4V-190002-1000 WARNING LABEL, DRIVER AGE 1
05 9DQV-190008-4000 DECAL, DRIVE WARNING 1
06 9RHV-190001-1000 INSTRUCTION LABEL, GEAR OPERATION 1
07 9DQV-190014-3200 WARNING DECAL, ENGINE OIL 1




MANUFACTURED BY: ZHEJIANG CFMOTO POWER CO., LTD.
MODEL:

[ ] DISPLACEMENT: [ ]
VIN:
MADE IN CHINA

A WARNING

Improper tire pressure or overloading
can cause loss of control.
Loss of control can result in severe
injury or death.
*Cold tire pressure:

Front: 5.0 psi( 35 kPa)

Rear: 5.0psi( 35 kPa)
o Maximum weight capacity: 155 Ibs. (70.5kg)

HH4V-190003-1000 US21§ )

NOTICE

®ENSURE SHIFT GEARS
UNDER VEHICLE IN
STILLAND AT IDLE.

ORHV-190001-1000 US222

A WARNING

AWARNING

\L

Operation of this ATV by children under the
age of 10 increases the risk of severe injury
or death.

Adult supervision required for children under
age 16.

NEVER permit children under age 10 to
operate this ATV.

J
HHAV=190002=1000 US 218

3

_ \Z

NEVER ride as a
passenger.

Passengers can cause

a loss of control,
resulting in SEVERE
INJURY or DEATH.

9DQV-180004-4000 US221

Improper ATV use can result in SEVERE
INJURY or DEATH.

ALWAYS USE  NEVER USE NEVER CARRY NEVER USE
AN APPROVED ON PUBLIC ~ PASSENGERS WITH DRUGS
HELMET AND ROADS OR ALCCHOL
PROTECTIVE
GEAR

NEVER operate :

= without proper training or instruction.

« at speeds too fast for your skills or
the conditions.

« on public roads=a collision can occur
with another vehicle.

» with a passenger-passengers affect balance
and steering and increase risk
of losing control.

ALWAYS :

«use proper riding techniques to avoid
vehicle overturns on hills and rough
terrain and in tumns,

+avoid paved surfaces-pavement may
seriously affect handling and control.
LOCATE AND READ OWNER'S MANUAL.

FOLLOW ALL INSTRUCTIONS AND WARNINGS.

4DQV-190008-4000 US221 _/’

F19-1-B-V2 WARNING DECAL (INTERNATIONAL)

Item No. Parts Number Parts Name(EN) Qty Specification
01 9GQ0-190003 VEHICLE PLATE_2020 1
02 HH4V-190003-1000 INSTRUCTION LABEL, TIRE PRESSURE&LOAD 1
03 9DQV-190004-4000 WARNING DECAL, PASSENGER 1
04 HH4V-190002-1000 WARNING LABEL, DRIVER AGE 1
05 9DQV-190008-4000 DECAL, DRIVE WARNING 1
06 9RHV-190001-1000 INSTRUCTION LABEL, GEAR OPERATION 1




2

Certification of Compliance

CFMOTO Powersports,Inc.cerlifies
that this ATV complies with the
American National Standard for Four
Wheel All-Terrain Vehicle, ANSI/SVIA
1-2017 Standard,16C.F.R.§1420,and is
subject to an approved ATV Action Plan

| A WARNING

Improper tire pressure or overloading
can cause loss of control.
Loss of control can result in severe
injury or death.
#Cold tire pressure:

Front: 5.0 psi( 35 kPa)

[¢] N

A WARNING

Imjr%ar ATV use can result in SEVERE
INJURY or DEATH.

®®

ALWAYS USE  NEVER USE NEVER CARRY NEVER USE
ANAPPROVED O PUBLIC

-

O

UTH MODEL

this ATV is for RECREATIONAL USE
BY YOUNG OPERATORS UNDER
ADULT SUPERVISION

submitted by CFMOTO PASSENGERS.
Powarsportaiino. and on fils with the lMaxir:z::le‘:;::(c?pzz?l) 155 Ibs. (70.5kg) iRonLne STAEHEL N0 OPERATOR UNDERACET0
U.S.Consumer Product Safety ¥ - 708 PROTECTIVE
Commission NEVER op

HH4Y=190003=1000 U5 218

OPERATOR ONLY - NO PASSENGERS

training or Instruction.
t for your skills o

« without props

« at speeds tos

3 the conditions.

«on public roads-a collision can occur
with another vehicle,

«with a passenger-passengers affect balance
and steering and increase risk

CFMOTO Powersports, Inc.

Training courses to teach ATV riding are
available. For information contact your
dealer.

4 of losing control,

NEVER ride as a A tiding techniauss to avold
«use proper riding techniques to avol
A WARNING passenger. vihlph ::nnumlgon mll-q and rough
terrain and in turns.
Passengers can cause «avoid paved wrlacn-puvcmon may
a loss of control, seriously affect handling and control.
resulting in SEVERE

@ F_— LOCATE AND READ OWNER'S MANUAL.
'SDQV-190004- 4000 U821

FOLLOW ALL INSTRUCTIONS AND
Dn.rltlun of this ATV by children under the
o

Check with your dealer to find out about
state or local laws regarding ATV operation.

This hang tag is not to be removed before
sale

000 S 212

INJURY or DEATH \_

10 increases the risk of severe injury s 9
o doath, 5
Adult supenvision required for children under = =
age 16. A WARNING
- NOTICE ATV Safety Alert
NEVER permit children under age 10 to Check engine m roper ALVEAII?:: can result in SEVERE
or 8 Ju—— wouti

operate this ATV.

hulle moteur tous
les 500 kilometres (310 miles)

FaV-190014-3200 _EUZ01

iV Teoear-rave USaTe

ALWAYS USE  NEVER USE NEVER CARRY WEVER USE
AN APPROVED ON PUBLIC ~PASSENGERS WITH DRUGS
HELMET AND  ROADS OR ALCOHOL
PROTECTIVE
GEAR

NOTICE

®ENSURE SHIFT GEARS

UNDER VEHICLE IN N Wihout proper raining or Instruction. v-m;;;_jfffjj‘;im““‘v*‘f*‘:

- at speeds too fast for your skills or
the conditions.
«on public roads -a collision can occur

STILLANDAT IDLE.

« with a passenger- passengers affect balance

eering and Increase risk

10 of losing control,

ALWAYS :

«use proper riding techniques to avoid
vehicle overturns on hills and rough

MODEL terrain and in turns.

+avold paved surfaces -pavement may
seriously affect handling and control.
LOCATE AND READ OWNER'S MANUAL,

FOLLOW ALL INSTRUCTIONS AND WARNINGS.

MANUFACTURED BY: ZHEJIANG CFMOTO POWER CO., LTD.
DATE OF MFG

T G

THIS VEHICLE IS DESIGNED AND MANUFACTURED FOR OFF THE ROAD
USE ONLY AND IS NOT EQUIPPED OR APPROVED FOR OPERATION

ON PUBLIC STREETS, ROADS OR HIGHWAYS.
VIN: TYPE OF VEHICLE: All Terrain Vehicle \-‘

MADE IN CHINA

BDQV- 1900084000 US221 -

F19-1-C-V1 WARNING DECAL (EPA49)

Item No. Parts Number Parts Name(EN) Q Specification

01 HH4V-190007-1000 DECLARATION DECAL

02 HH4V-190003-1000 INSTRUCTION LABEL, TIRE PRESSURE&LOAD

03 9DQV-190004-4000 WARNING DECAL, PASSENGER

04 HH4V-190002-1000 WARNING LABEL, DRIVER AGE

05 9DQV-190008-4000 DECAL, DRIVE WARNING

06 HH4V-190005-1000 ANSI TAG

07 9RHV-190001-1000 INSTRUCTION LABEL, GEAR OPERATION

08 9DQV-190014-3200 WARNING DECAL, ENGINE OIL

09 9010-380107 ATV SAFETY LABEL

I—ll—ib—ll—lb—‘l—lb—‘l—ll—ll—iq

10 5BY#-190011-1000 VEHICLE PLATE




6

Certification of Compliance A WARNING

O

Commission.

Improper tire pressure or overloading

A WARNING

N o ™

CFMOTO Powersports,Inc.certifies

that this ATV complios wiih the can cause loss of control. IRSURET LA DTS, con result In SEVERE
American National Standard for Four Loss of control can result in severe this ATV is for RECREATIONAL USE
Wheel All-Terrain Vehicle, ANSI/SVIA injury or death. BY YOUNG OPERATORS UNDER
1-2017 Standard, 16C.F.R §1420 and is «Cold tire pressure: ADULT SUPERVISION
subject to an approved ATV Action Plan Front: 5.0 psi( 35 kPa) S USE  NEVER USE  NEVER CARRY  NEVER use

submitted by CFMOTO Rear: 5.0 psi ( 35 kPa) AN APPROVED ON PUBLK:  PASSENGERS WITH DRUGS NO OPERATOR UNDERAGE10

Powersports,Inc. and on file with the « Maximum weight capacity: 15 Ibs. (70.5kg) HELMET AN ROADS OR ALCOHOL

U.S.Consumer Product Safety - PROTRIVE

HH4Y=190003-1000 US210

NEVER operate :

CFMOTO Powersports, Inc.
3

the conditions.
«on public roads

A WARNING

Operation of this ATV by children under the
age of 10 increases the risk of severe injury
or death.

Adut superison requird fo cidren under
age

NEVER permit children under age 10 to
operate this ATV.

TH4V=1 900071900 U Z16.

NOTICE

®ENSURE SHIFT GEARS

UNDER VEHICLE IN
STILLAND AT IDLE.

R 19000 1000 (522

MANUFACTURED BY: ZHEJIANG CFMOTO POWER CO., LTD.

DATE OF MFG MODEL

THIS VEHICLE 1S DESIGNED AND MANUFACTURED FOR OFF THE ROAD
USE ONLY AND IS NOT EQUIPPED OR APPROVED FOR OPERATION
ON PUBLIC STREETS, ROADS OR HIGHWAYS. MADE IN CHINA

VIN: TYPE OF VEHICLE: All Terrain Vehicle

- with anoth vll\
« with a pas
4 and steoring and

3 a loss of control,
0 resulting in SEVERE
) INJURY or DEATH.

'SDQV-180004-4000 US221

of losing control,

NEVER ride as a ALWAYS
passenger.
Passengers can cause

terrain and in turns.

« without proper training or instruction.

+ at speeds too fast for your skills or

collision can oceur available. For information contact your

engers affect balance
K

+use proper riding techniques to avold
vehicle overturns on hills and rough This hang tag is not to be removed before
+avoid paved surfaces -pavement may sale.
serlously affect handling and control.

LOCATE AND READ OWNER'S MANUAL.
FOLLOW ALL INSTRUCTIONS AND .

TH MODEL

OPERATOR ONLY - NO PASSENGERS
Training courses to teach ATV riding are
dealer.

Check with your dealer to find out about
state or local laws regarding ATV operation.

AN AoV w219 )

A WARNING

|mrrn%ﬂr ATV use can result in SEVERE
INJU .

or DEATH

'
/AYS USE  NEVER USE NEVER CARRY NEVER USE

AN Ammven ONPUBLIC  PASSENGERS = WITH DRUGS
MET AN OR ALCOHOL
ROTECINE

NEVER operate :
« without proper training or instruction.
*at spoods 100 fast for your skills or

collision can occur
icle.

« with a passenger
and steering and increase risk
of losing control,

ALWAYS :

«use proper riding techniques to avold
vehicle overturns on hills and rougl
terrain and in turns.

~avold paved surfaces -pavement may
soriously affect handling and control.

LOCATE AND READ OWNER'S MANUAL.

FOLLOW ALL INSTRUCTIONS AND WARNINGS.

-passengers affect balance

ATV Safety Alert

Tig e

{5 T o I AV T ST A

SDGY-190008-4000 U821 _

F19-1-C-V2 WARNING DECAL (EPA49)

Item No. Parts Number

Parts Name(EN)

Q Specification

01 HH4V-190007-1000

DECLARATION DECAL

02 HH4V-190003-1000

INSTRUCTION LABEL, TIRE PRESSURE&LOAD

03 9DQV-190004-4000

WARNING DECAL, PASSENGER

04 HH4V-190002-1000

WARNING LABEL, DRIVER AGE

05 9DQV-190008-4000

DECAL, DRIVE WARNING

06 HH4V-190005-1000

ANSI TAG

07 9RHV-190001-1000

INSTRUCTION LABEL, GEAR OPERATION

08 5BY#-190011-1000

VEHICLE PLATE

09 9010-380107

ATV SAFETY LABEL

I—ll—ll—il—ll—il—ll—il—ll—iq




1

Certification of Compliance

TG

Improper tire pressure or overloading

—

ast can resal In SEVERE

9 1

CERTIFICAT DE CONFORMITE
CFMOTO Powersports Inc. certifie
queceVTTseconforme dla

ATV Safety Alert

CFMOTO Powersports Inc.cerliies Inproper ATV

attis ATV camplies i e - ‘::'ml o “"‘"“:‘ I AR o EATH Amercan NatonalStandar
American Kational Standardfo Four A48 0 CORIN €30 HOR I 99ory SATY i for RECREATIONAL USE ANSUSVIA1-2017 paut s
Whee!All-Terrain Vehicle, ANSUSVIA injury of death fNG) || |5 YOUNG OPERATORS UNDER s
1.2017 Standard 16C.FR 41420 204 ot prassure P:« ADULT SUPERVISION wéhicules tou! terain 4 4 roues, et
subjecttoan approved ATV Action Pizn ront: 0381 31Pe e ! estsoumis & un plan ¢ action
. s,nmwllechs‘CFHO'T‘O e 036 812 i ol s s | | ooeemutonuoeRGe aporouvé pourles VTT sounis par
mm: :;’;?:cc:.\ Sea;;;;.we o Naximum weight capacity: 15 1bs. (79,53 w;"..u CFMOTO Powersports, inc., déposé.

Commission. NEVER operate auprés de la US Product Safety

R A vt oy iy i, || OPERORONY-YOPKSSENGERS
3t spwds e s oyt skl e
3 the condiions,

+on pulc 1oas-a cllin can ok

Commission.

FMOTO Powers , Inc.
CCFMOTO Powersports, Inc. CFMOTO Powersports, inc.

Tasgeosss s AN iég e
aralatie Feinbemationcotactyour

with aother vaic.

4 a0d sioping and increase fisk
of bosing contrel. Chact it your deale o fdostat
e e NEVER ride as a ALWAYS stterice s 1
m passenger. EO%%:W Thishatglags oo et e _
i wi e
e b g TRSVEALESAIALTERAN EHCLENDS
0 sl n SR LOCATE D 4D GINERS WAL NOTTEREDFRSEONPBLE G,
IURY or DEATH LM RLCANS Mo CEVEHEULEESTINVEICLE OO TERRANET
\ VESTPAESTAEAERETLEE SRLES
o CEPAU »
P,
Oparain of s ATV by chidren undee the
‘ag0of 10 ncraases therisk o sere ey -
b u ; # A WARNING
At suparesion eqres for chiden under
o NOTICE
|Svck Exge O Lo e e whelog
e 0
operde hs ATV P p— %
\ - Wi patdemenetii i v,
i U
Lutilisation de ce VTT par des enfants
7 m o moins d 1003, augments l risque
o blessures graves, voire mortelles,
peuriesjeunes de
* without trainir Instructic
n: (MT:: lnlwyrnvnlh'ﬁl ::L PASSAGER INTERDIT
the conditions. L

+ith 3 pussger- ffct b conldleposvant 17
and stearing and increase risk entrainer des blessures|
0 Ly o, ek A AVERT l
| ALways e [ AVERTISSEMENT _
| +use proper riding techniques to avoid hine

Wi another vebich,

feman and In tuns,

AUTOMCBLES 24 CAMADA EX VYR LA DWTE 0 $A FGRATKN.

+0n public roads - callsion can occsr

vhiceoverums on hls a4 rough
vavoid peved surksces -pavement may
seciously affect handling and control,

LOCATE AND READ OWNER'S MANUAL.
FOLLOW ALL INSTRUCTIONS AND WARNINGS,

provoquerune pertede

POSO4) U22

F19-1-D-V1 WARNING DECAL (CA)

peutenvanersnepere de coire

une petedeconttl seutentraer s
eessures graves, vore moreles.
Presson des s  foid
vant5.Opsi (35 4Pa)

e 5.0psi (35 KPa)

b Capaché maxinale de poids : 13510 (70.5kg)

LGB B

Item No.

Parts Number

Parts Name(EN) Q

01

HH4V-190007-1000

DECLARATION DECAL

02

HH4V-190003-1000

INSTRUCTION LABEL, TIRE PRESSURE&LOAD

03

9DQV-190004-4000

WARNING DECAL, PASSENGER

04

HH4V-190002-1000

WARNING LABEL, DRIVER AGE

05

9DQV-190008-4000

DECAL, DRIVE WARNING

06

HH4V-190005-1000

ANSI TAG

07

9RHV-190001-1000

INSTRUCTION LABEL, GEAR OPERATION

08

9DQV-190014-3200

WARNING DECAL, ENGINE OIL

09

9010-380107

ATV SAFETY LABEL

10

7020-191312

VIN PLATE

CANADA

11

HH4V-192004-1000

DECLARATION DECAL

12

9DQV-190007-4000

WARNING LEBEL

13

9DQV-190009-4000

WARNING DECAL, DASHBOARD

14

9DQV-191004-4000

WARNING DECAL, PASSENGER

15

9DQV-191003-4000

DECAL, DRIVE WARNING

16

HH4V-192002-1000

WARNING LABEL, DRIVER AGE

17

HH4V-192003-1000

TIRE PRESSURE AND LOAD INSTRUCTION LABEL

18

9RHV-191001-1000

INSTRUCTION LABEL, GEAR OPERATION

FRENCH

19

9AWV-190101-2E00

HANDLEBAR TAG

20

9AWV-190102-2E00

l—‘l—‘l—‘l—‘l—‘l—‘l—‘l—‘l—‘l—‘l—‘l—‘r—‘l—‘l—‘r—‘l—‘l—‘r—‘l—‘q

HANDLEBAR TAG

Specification




1

2

Certification of Compliance

CFMOTO Pawersports Inc.certfies
thattis ATV conpies with e
American National Standard for Four
WheelAl-Terrain Vehicle, ANSUSVIA
1-2017 Standard 6C.F R 1420 and s
subjectto an approved ATV Action Plan
submitied by CFHOTO
Powersports,Inc. and onfe with he
U S Consumer Product Safly
Commission.

CFMOTO Powersports, Inc.

[ AWARNNG |

Improper tire pressure or overloading
can cause loss of control
Loss of control can result in severe
Injury or death.
4o e ressure

Front: $038i( 1P

Rear: g8 | ¥1Pa
#Marimum waight capaiy: 1351bs. (T0.5kg

G

3

Oparaon o his ATV bychikrn e he
ag0of 10 creses ek severe jry
ordath.

Ad2t spenvision sqised br chidren urder
et

NEVER pe chen uncer a8 10
open B ATV

O R w1

Imeoper ATV ase can resut in SEVERE
IUURY or DEATH.

®

NEVER operate

+withou proer i of sscton,

+af spwds 0 st for your i or
e candiisn,

20 publi roads.a callsln can ecesr

o s ¢
NEVER ride as a s o
passenger. which o 0n il ad rgh
a1 n i,
Passengers can cause ’ ol
akss of contol o i g o o
NRY "m LW AL TR 50 IRGS
[

9

YOUTHMODEL

this ATV is for RECREATIONAL USE
BY YOUNG OPERATORS UNDER
ADULT SUPERVISION

NOOPERATOR UNDERAGE 10

ATV Safety Alert

1

CERTIFICAT OE CONFORMITE
CFMOTO Powersports Inc. certfie
que ce\TT se conforme dla
American National Standard
ANSI/SVIA 1-2017 pour les
Véhicules toutterrain 34 roues, et

CPERATOR ONLY - NOPASSENGERS

Tty cuestote:
inafae For fermal
teser

Checkvit ket atet
saneri

Thshang g e eremed e
Ll

I 1G08-1060 8 219

1 faction
approuvé poutles VTT soumis par
CFMOTO Powersports, inc., déposé
auprés de la US Product Safaty
Commission.

CFMOTO Powersports, inc.

TS VEICLE S ANALL-TERRANVESICLEANDS
NOTINTEIDED FORUSECN PUELIC HEHNRYS.
CEVERCILEEST INVERIULE TOUTTERRANET
ESTPASDESTAEAETRE UILGE SURLES
CHENS PUBLKS

TR

5

lnrww Al In SEVERE
INJURY or DEATH.

G IR V6
ASDOES W
®

52
iH

HiED
(29

NEVER ogerate

+without prope traling or insiructon,

+at speeds 100 fast for your skills or
e conditons.

+0n public roads.a colisen can otcur
with another vehick.

+ Wit 8 passenger-passengers affect balnce
and sirerig and Increas ik
oflosig contrel

ALWAYS

femin an in e,
+0id paved surkces -pavement may
sericusly affct handiing and conirol

13

NOTICE

[ g i o o
ke g o oo

0 exgonie oy o vy
e i e,
et

PASSAGER INTERDIT

Uatilisation e ca VTT par des enfants
o moins de 10ans, augmeatoerisque
o blessures graves, volre mortles,

Lasurveilance dun adsleest dcessaie
pourls eunes o mois d 1620

NE JANAIS permetire 3 des erfants 6o
moins de 10 ans d liserce VT,

provoguer une perlede
contrile powrant

graves, vore mortelles

OCR191 80000 U321

Ipeut entrainer une perte de contrie.
e prte e conrlepest etrainerdes
iessires graves, veire moteles

B 58 A T S An:;mz‘:ms:‘:zm 155570.5)
ATONOBLES DU CANAD B4 VGURIR A LA MTE [€ 0 FRERCITIN.
F19-1-D-V2 WARNING DECAL(CA)
Item No. Parts Number Parts Name(EN) Q Specification

01

HH4V-190007-1000

DECLARATION DECAL

02

HH4V-190003-1000

INSTRUCTION LABEL, TIRE PRESSURE&LOAD

03

9DQV-190004-4000

WARNING DECAL, PASSENGER

04

HH4V-190002-1000

WARNING LABEL, DRIVER AGE

05

9DQV-190008-4000

DECAL, DRIVE WARNING

06

HH4V-190005-1000

ANSI TAG

07

9RHV-190001-1000

INSTRUCTION LABEL, GEAR OPERATION

08

9AWV-190102-2E00

HANDLEBAR TAG

09

9010-380107

ATV SAFETY LABEL

10

7020-191312

VIN PLATE

CANADA

11

HH4V-192004-1000

DECLARATION DECAL

12

9DQV-190007-4000

WARNING LEBEL

13

9DQV-190009-4000

WARNING DECAL, DASHBOARD

14

9DQV-191004-4000

WARNING DECAL, PASSENGER

15

9DQV-191003-4000

DECAL, DRIVE WARNING

16

HH4V-192002-1000

WARNING LABEL, DRIVER AGE

17

HH4V-192003-1000

TIRE PRESSURE AND LOAD INSTRUCTION LABEL

18

9RHV-191001-1000

INSTRUCTION LABEL, GEAR OPERATION

FRENCH

19

9AWV-190101-2E00

HANDLEBAR TAG

l—‘l—‘r—‘l—‘l—‘l—‘l—‘l—‘l—‘l—‘r—‘l—‘l—‘r—‘l—‘l—‘r—‘l—‘l—‘q




MANUFACTURED BY: ZHEJIANG CFMOTO POWER CO., LTD.
MODE!

] DISPLACEMENT:
VIN
MADE IN CHINA

A WARNING

Improper tire pressure or overloading
can cause loss of control.
Loss of control can result in severe
injury or death.
*Cold tire pressure:

Front: 5.0 psi( 35 kPa)

Rear: 5.0psi( 35 kPa)
eMaximum weight capacity: 155 Ibs. (70.5kg)

HH4V-190003-1000 US 218

NOTICE

SENSURE SHIFT GEARS
UNDER VEHICLE IN
STILLANDAT IDLE.

==

Check engine oil every 500
kilometers (310 miles)
Vérifier le niveau d'huile moteur tous

les 500 kilométres (310 miles)

9DQV-190014-3200  EU201

for normal on-road use.
— 4 900V-190003-4200 _AUZ21

5

A WARNING

VL)

Operation of this ATV by children under the
age of 10 increases the risk of severe injury
or death.

Adult supervision required for children under
age 16.

NEVER permit children under age 10 to
operate this ATV,

HiY=190002-1080 US 215,

NEVER ride as a
passenger.

Passengers can cause
a loss of control
resulfing in SEVERE
INJURY or DEATH.

9DOV-190004-4000 US221

AWARNING!

This vehicle is not certified to
comply with the Australian Design,
Rules and may not be registered

( AWARNING

Improper ATV use can result in SEVERE
INJURY or DEATH.

De®

ALWAYS USE  NEVER USE NEVER CARRY NEVER USE
AN APPROVED ON PUBLIC  PASSENGERS WATH DRUGS
HELMET AND ROADS OR ALCOHOL

GEAR

NEVER operate :

« without proper training or instruction.

+ at speeds too fast for your skills or
the conditions,

+on public roads-a collision can occur
with another vehicle.

» with a passengerpassengers affect balance
and steering and increase risk
of losing control.

ALWAYS :

suse proper riding techniques to avoid
vehicle overtumns on hills and rough
terrain and in tums.

+avoid paved surfaces-pavement may
seriously affect handling and control.
LOCATE AND READ OWNER'S MANUAL.

FOLLOW ALL INSTRUCTIONS AND WARNINGS.

90QY-190008-4000 USZ21 _

"

T AWARNNG |
#*

RISK of ROLLOVER even on flat terrain
ROLLOVERS could resultin DEATH or
SERIOUS INJURY

AVOID sudden sharp turns

AVOID steepinclines

AVOID riding across slopes

it 90RV-190004-4200_ABZZT

10

Certification of Compliance
ZHEJIANG CFMOTO POWER CO,,LTD.
certifies that this ATV complies with
the American National Standard for

Four-Wheel All-Terrain Vehicle
ANSI/SVIA1-2017 and is subject to
an approved ATV Action Plan
submitted by ZHEJIANG CFMOTO
POWER CO. LTD.which is on file
with the U.S. Consumer Product
Safety Commission.

ZHEJIANG CFMOTO POWER CO, LTD.

F19-1-E-V1 WARNING DECAL(AU)

%

Stability Test Result

#

COMPARE VEHICLES
Quad bikes with higher numbers are

more stable
ASK YOUR DEALER FOR ADVICE

Item No. Parts Number Parts Name(EN) Qty Specification
01 9GQO0-190003 VEHICLE PLATE_2020 1
02 HH4V-190003-1000 INSTRUCTION LABEL, TIRE PRESSURE&LOAD 1
03 9DQV-190004-4000 WARNING DECAL, PASSENGER 1
04 HH4V-190002-1000 WARNING LABEL, DRIVER AGE 1
05 9DQV-190008-4000 DECAL, DRIVE WARNING 1
06 9RHV-190001-1000 INSTRUCTION LABEL, GEAR OPERATION 1
07 9DQV-190014-3200 WARNING DECAL, ENGINE OIL 1
08 9DQV-190003-4200 WARNING LABEL, SAFETY 1 AU
09 9DQV-190004-4200 ROLL-OVER WARNING DECAL 1
10 9RHV-191003-1000 ROLL-OVER WARNING HANG TAG 1
11 HH4V-191002-1000 DECLARATION DECAL 1




MANUFACTURED BY: ZHEJIANG CFMOTO POWER CO,, LTD. A ATENGKO R
MODEL:
A ATENCKO 0 uso inadequado do atv pode resultar
em ferimentos graves ou morte.

DB

Use sampre nunca use nunca nunca use
umcapacete M vias. transporte sob efeito
"qumamgmn pliblicas passagalms dedrogas

[ ] DISPLACEMENT: [ ]
VIN:
MADE IN CHINA

2 de protegdio adicionais  ou #lcool
(
A Para menares de 10 anos, operar este Nunca opere:
A ATENC 0 quadriciclo aumentam as chances de '3’["" ‘f:'";’"“"‘f;:";‘t':"“ﬂ"““““a-
. sofrer acidentes e até morte. h:b?ﬁéad; i parasuas
Pressdo maquuada dos pneus ou . . " *Em vias pliblicas — pode ocorrer calisdo com
sobrecarga pode causar a perda de Asupervisdo d: U;ﬂsﬂdu‘lﬂeﬂﬂﬂﬂssaﬂﬂ outros velculos.
= para menores de 16 anos. * Com passageiro - passageiros afetamo
controle, resultando em lesdes graves equillbrio, ditesdo e aumenta o fiscads
ou morte. Nunca permite que menores de 10 anos perda de controle
= . opere esse quadriciclo. :
* Pressdo dos pneus frios: \ ’ ! 7 -SUBsTtgerjlcu apropriadas para evitar que
Frente: 5.0 psi (35 kpa) IRACITI00-1000 US229 o quadricicle tombe em montanhas ou
K . tes I
Traseira: 5.0 psi (35 kpa) _E":"“'"'“" ares. L
* Capacidade maxima de peso: 70 kg afstarncommludnquadncldn
Localize e leia atentamente o manual
do usudrio e siga todas as instrugdes

IRIV-190003-1000  US 28 3

Nunca transporte

NOTICIA passageiros.

e avisos

- E—
A\ o o0 B/

®Certifique-se de mudar Olransp_orteded Check ::rii:wze1giln:i\;:;\lr500
as marchas com o veiculo R oorda decontrole, | Verifque o8ieo dormotora cad
parado e em marcha lenta. resultando em lesdes 200 lometres
graVeSOU morte. 9RHV-190014-1000  US229
RHV-103001-1000 USE2O
9RIV-190004-1000 US229

F19-1-F-V1 WARNING DECAL(BRAZIL

Item No. Parts Number Parts Name(EN) Qty Specification
01 9GQ0-190003 VEHICLE PLATE_2020 1
02 9RHV-190003-1000 TIRE PRESSURE AND LOAD INSTRUCTION DECAL 1
03 9RHV-190004-1000 WARNING DECAL, PASSENGER 1
04 9RHV-191002-1000 WARNING DECAL, DRIVERS AGE 1
05 9RHV-190008-1000 DECAL, DRIVE WARNING 1
06 9RHV-193001-1000 INSTRUCTION LABEL, GEAR OPERATION 1
07 9RHV-190014-1000 WARNING LABEL,ENGINE OIL 1




ED BY: ZHEJIANG CFMOTO POWER CO., LTD.

DISPLACEMENT

VIN:

MADE IN CHINA

A WARNING

Rear:

Improper tire pressure or overloading
can cause loss of control.
Loss of control can result in severe
injury or death.
¢ Cold tire pressure:

Front:

eMaximum weight capacity: 155 Ibs. (70.5kg)

5.0 psi( 35 kPa)
5.0psi( 35 kPa)

5

A WARNING

Operation of this ATV by children under the
age of 10 increases the risk of severe injury
or death.

Adult supervision required for children under
age 16.

NEVER permit children under age 10 to
operate this ATV.

Hh4v-190092-1000 US 218,

HH4V=190003-1000 US218

NOTICE

®ENSURE SHIFT GEARS
UNDER VEHICLE IN
STILLANDAT IDLE.

NEVER ride as a
passenger.

Passengers can cause
a loss of control,
resulting in SEVERE
INJURY or DEATH,

9DQV-190004-4000 US221

AWARNING!

F19-1-E-V2 WARNING DECAL (AU)

This vehicle is not certified to

for normal on-road use.

comply with the Australian Design
Rules and may not be registered

( AWARNING

Improper ATV use can result in SEVERE
INJURY or DEATH.

ALVIAYS USE  NEVER USE  NEVER CARRY NEVER USE
AN APPROVED ON PUBLIC PASSENGERS WATH DRUGS
HELMET AND  ROADS OR ALCOHOL
PROTECTIVE

GEAR

NEVER operate :

+ without proper training or instruction.

+ at speeds too fast for your skills or
the conditions.

«on public roads-a collision can occur
with another vehicle,

+with a passenger-passengers affect balance
and steering and increase risk
of losing control.

ALWAYS :

*use proper riding techniques to avoid
vehicle overtuns on hills and rough
terrain and in tums.

+avoid paved surfaces-pavement may
seriously affect handling and control.

LOCATE AND READ OWNER'S MANUAL.

FOLLOW ALL INSTRUCTIONS AND WARNINGS.

9DOV-190008-4000 U221 _

Certification of Compliance
ZHEJIANG CFMOTO POWER CO.,LTD.
certifies that this ATV complies with
the American National Standard for

Four-Wheel All-Terrain Vehicle
ANSI/SVIA 1-2017 and is subject to
an approved ATV Action Plan
submitted by ZHEJIANG CFMOTO
POWER CO., LTD.which is on file
with the U.S. Consumer Product
Safety Commission.

ZHEJIANG CFMOTO POWER CO., LTD.

HHAY-191002-1000 W22 |

AWARNING

i+

RISK of ROLLOVER even on flat terrain
ROLLOVERS could resultin DEATH or
SERIOUS INJURY

AVOID suddensharp turns

AVOID steepindlines

AVOID riding across slopes

+

10

7/

Stability Test Result

#
&C

COMPARE VEHICLES

Quad bikes with higher numbers are
more stable

ASK YOUR DEALER FOR ADVICE

Item No. Parts Number Parts Name(EN) Qty Specification
01 9GQ0-190003 VEHICLE PLATE_2020 1
02 HH4V-190003-1000 INSTRUCTION LABEL, TIRE PRESSURE&LOAD 1
03 9DQV-190004-4000 WARNING DECAL, PASSENGER 1
04 HH4V-190002-1000 WARNING LABEL, DRIVER AGE 1
05 9DQV-190008-4000 DECAL, DRIVE WARNING 1
06 9RHV-190001-1000 INSTRUCTION LABEL, GEAR OPERATION 1
07 HH4V-191002-1000 DECLARATION DECAL 1
08 9DQV-190003-4200 WARNING LABEL, SAFETY 1 AU
09 9DQV-190004-4200 ROLL-OVER WARNING DECAL 1
10 9RHV-191003-1000 ROLL-OVER WARNING HANG TAG 1




MANUFACTURED BY: ZHEJIANG CFMOTO POWER CO., LTD.
MODEL:

[ ] DISPLACEMENT: (]
VIN:

MADE IN CHINA

A ATENCAQ

Pressdo inadequada dos pneus ou
sobrecarga pode causar a perda de
controle, resultando em lesGes graves
ou morte.
*Pressdo dos pneus frios:

Frente: 5.0 psi (35 kpa)

Traseira: 5.0 psi (35 kpa)
* Capacidade maxima de peso: 70 kg

IRHV-190003-1000  USZ%

8Certifique-se de mudar

as marchas com o veiculo
parado e em marcha lenta.

A ATENCAO

Para menores de 10 anos, operar este
quadriciclo aumentam as chances de
sofrer acidentes e até morte.

Asupervisdo de um adulto € necessaria
para menores de 16 anos.

Nunca permite que menores de 10 anos
opere esse quadriciclo.

J
SRA-191002-1000  US229

Nunca transporte
passageiros.

Otransporte de
passageiros pode causar|
aperda de controle,
resultando em lesGes
graves ou morte.

SRHV-190004-1000 US229

A ATENGRO )
O uso inadequado do atv pode resultar
em ferimentos graves ou morte.

DOBE

Usesempre Nuncause nunca  nuncause
umcapacete emvias fransporte  sob efeito
@equipamento piiblicas passageiros dedrogas
de protegio adicionais  ou 4lcool

Nunca opere:

« Sem treinamento ou instrugio adequada.

*Velocidades muito altas para suas
habilidades.

+ Emvias plblicas - pode acorrer colisdo com
outros veiculos.

* Com passageiro - passageiros afetamo
equilibrio, direcdo e aumenta o risco de
perda de controle

Sempre :

+ Use técnicas apropriadas para evitar que

iciclo tombe em
terrenosiregulares.

+ Evite suparficies pavi P

afetar o controle do quadriciclo.

Localize e |eia atentamente o manual

do usuirio e siga todas as instrugoes

dendo

e avisos.

S—
\ ORHY-100008-1000 US229 ./

F19-1-F-V2 WARNING DECAL(BRAZIL

Item No. Parts Number Parts Name(EN) Qty Specification
01 9GQ0-190003 VEHICLE PLATE_2020 1
02 9RHV-190003-1000 TIRE PRESSURE AND LOAD INSTRUCTION DECAL 1
03 9RHV-190004-1000 WARNING DECAL, PASSENGER 1
04 9RHV-191002-1000 WARNING DECAL, DRIVERS AGE 1
05 9RHV-190008-1000 DECAL, DRIVE WARNING 1
06 9RHV-193001-1000 INSTRUCTION LABEL, GEAR OPERATION 1




F19-2-A DECAL KITS (ROCKET RED)

2

( JcFMoTal

\CFORCE:!

Item No. Parts Number Parts Name(EN) ty | Specification
01 9RHV-190101-1000-10 DECAL 1, LH SIDE COVER DECO PLATE 1
02 9RHV-190102-1000-10 DECAL 1, RH SIDE COVER DECO PLATE 1
03 9RHV-190103-1000-10 DECAL 2, LH SIDE COVER DECO PLATE 1
04 9RHV-190104-1000-10 DECAL 2, RH SIDE COVER DECO PLATE 1
05 9RHV-190105-1000-10 DECAL, LH REAR FENDER 1
06 9RHV-190106-1000-10 DECAL, RH REAR FENDER 1
07 9RHV-190107-1000-10 DECAL, LH FRONT RIM 1
08 9RHV-190108-1000-10 DECAL, LH REAR RIM 1
09 9RHV-190109-1000-10 DECAL, FRONT FENDER 1
10 9RHV-190111-1000-10 DECAL, RH FRONT RIM 1
11 9RHV-190112-1000-10 DECAL, RH REAR RIM 1
12 9RHV-190113-1000-10 DECAL, FUEL TANK FRONT GUARD 1
13 9RHV-190115-1000-10 DECAL, LH EFI 1
14 9RHV-190116-1000-10 DECAL, RH EFI 1
15 9RHV-190100-1000-10 DECAL ASSY 1




2
( JEFmoTal ____ _
\EFoFrCt

E— !

\\ ///-
\ V7 B
- \) ’,{_7_ >
A
7 8 10 11 i
e S g e
N\ V4
) \
N\
W
F19-2-B DECAL KITS (BAJA BLUE)
Item No. Parts Number Parts Name(EN) Qty Specification
01 9RHV-190101-1000-10 DECAL 1, LH SIDE COVER DECO PLATE 1
02 9RHV-190102-1000-10 DECAL 1, RH SIDE COVER DECO PLATE 1
03 9RHV-190103-1000-10 DECAL 2, LH SIDE COVER DECO PLATE 1
04 9RHV-190104-1000-10 DECAL 2, RH SIDE COVER DECO PLATE 1
05 9RHV-190105-1000-11 DECAL, LH REAR FENDER 1
06 9RHV-190106-1000-11 DECAL, RH REAR FENDER 1
07 9RHV-190107-1000-10 DECAL, LH FRONT RIM 1
08 9RHV-190108-1000-10 DECAL, LH REAR RIM 1
09 9RHV-190109-1000-11 DECAL, FRONT FENDER 1
10 9RHV-190111-1000-10 DECAL, RH FRONT RIM 1
11 9RHV-190112-1000-10 DECAL, RH REAR RIM 1
12 9RHV-190113-1000-10 DECAL, FUEL TANK FRONT GUARD 1
13 9RHV-190115-1000-10 DECAL, LH EFI 1
14 9RHV-190116-1000-10 DECAL, RH EFI 1
15 9RHV-190100-1000-11 DECAL ASSY 1




W% TE/TOOLS

0

/P

F20 TOOLS
Item No. Parts Number Parts Name(EN) Qty Specification
01 9RHV-200100-1000 VEHICLE TOOLS 1
02 TFQ002 PENCIL TIRE PRESSURE GAUGE 1
03 9RHV-200200-1000 FIXING BAND 1




{RKIT/BUMPER

F23-A BUMPER

Item No. Parts Number Parts Name(EN) ty Specification
01 9RHV-230100-1000 BUMPER 1
02 30006-060012810 BOLT 4 M8x16
03 9RHV-230200-1000 REAR BUMPER 1
04 30006-080025810 BOLT 2 M8x25
05 30006-080016810 BOLT M6x16 2 M6x16




{R-EAT/BUMPER

Vi

F23-B BUMPER (WITH FRONT REFLECTOR

Item No. Parts Number Parts Name(EN) Qty Specification

01 9RHV-230100-3000 BUMPER ASSY 1

02 30006-060012810 BOLT 4 M8x16

03 9RHV-230200-1000 REAR BUMPER 1

04 30006-080025810 BOLT 2 M8x25

05 30006-080016810 BOLT M6x16 2 M6x16

06 9RHV-230910-3000 FRONT REFLECTOR 1

07 30204-050810 NUT M5 1 M5




#2451 #/GEAR SHIFTING

F32 GEAR SHIFTING

Item No. Parts Number Parts Name(EN) Qty | Specification
1 9RHV-321010-1000 GEARSHIFT BALL HEAD 1
2 30004-040008450 BOLT M4x8 1
3 30006-060012810 BOLT M6x12 2 M6x12
4 9RHV-321000-1000 GEARSHIFT ASSY 1
5 9RHV-322000-1000 GEARSHIFT LEVER THREAD SLEEVE 1
6 9RHV-323000-1000 GEARSHIFT ASSY 1




Ji#/ REAR AXLE

: . ki
e — —

e

F33 REAR AXLE

Item No. Parts Number Parts Name(EN) Qty Specification
1 9RHV-330108-1000 LIMIT WASHER 2
2 9RHV-330104-1000 LOCK NUT 2 1
3 30123-050006810 SCREW 2
4 9RHV-330102-1000 LOCK NUT 1 1
5 9RHV-330105-1000 BRAKE DISC BRACKET 1
6 30500-035800N OIL SEAL 2 FB35x55x8
7 9RHV-330150-1000-21 DEEP GROOVE BALL BEARING 6006-2RS/P63 2
8 9RHV-330106-1000 ECCENTRIC SHAFT 1
9 9RHV-330150-1000-20 OIL NOZZLE 1
10 9RHV-330101-1000 INNER SPACER 1
11 9RHV-330103-1000 CORE SHAFT, REAR GEAR CASE 1
12 9RHV-330107-1000 SPROCKET BRACKET 1
13 9RHV-332001-1000 BIG SPROCKET 1
14 30023-080016810 BOLT 4 M8x16
15 3120938 DRIVE CHAIN 1
16 9RHV-332110-1000 TENSIONER BRACKET 1
17 A000-030006 BOLT, SIDE STAND 1
18 HH4V-332101-1000 TENSIONER 1
19 30306-080112 WASHER 1 8
20 30903-0201610 COTTER PIN 1 2.0x16
21 9RHV-332102-1000 TENSIONER SPRING 1
22 9RHV-330150-1000 ECCENTRIC SLEEVE 1




@ CEMOTO

Youth ATV

Owmne ‘s Manual

READ TS It contnern smportant Guarchans should ensure thal the nder can
MANUAL saluty ndormation Sably ok 1he handiebar and step on pedals
CAREFULLY Passenger under 10 are probibited.

F38-B OWNER\'S MANUAL (INTERNATIONAL)

Item No. Parts Number Parts Name(EN) Qty Specification
01 9RHV-380101-1000-12 OWNERS MANUAL 1 ENGLISH




Ownre's Manual

READ THIS It contains important
MANUAL safety information

CAREFULLY

® ceMoTO

Youth ATV

Guardians should ensure that the rider can

stably hold the handlebar and step on pedals.

Passenger under 10 are prohibited.

F38-C OWNER\'S MANUAL (CE)

Item No.

Parts Number

Parts Name(EN)

Specification

01

9RHV-380101-3100-12

OWNERS MANUAL

CE ENGLISH




Ownre's Manual

READ THIS It contains important
MANUAL safety information

CAREFULLY

@ CEMOTO

Youth ATV

Guardians should ensure that the rider can

stably hold the handlebar and step on pedals.

Passenger under 10 are prohibited.

F38-D OWNER\'S MANUAL (NA)

Item No.

Parts Number

Parts Name(EN)

Specification

1

9RHV-380101-3000-13

OWNERS MANUAL

NORTH AMERICA




PWRAI AR FILTERASSY, |

F41 AIR FILTER

Item No. Parts Number Parts Name(EN) Qty Specification
1 30603-050000 CLAMP D50 2 D50
2 0QUHV-111400-2000 AIR EXHAUST PIPE, AIR FILTER 1
3 OUHV-111000-1000 AIR FILTER 1
4 QUHV-111010-1000 AIR FILTER COVER 1
5 OUHV-111020-1000 ELEMENT, AIR FILTER 1
6 QUHV-111030-1000 WIRE FILTER, AIR FILTER 1
7 30110-420130010 SCREW 2 ST4.2x13
8 QUHV-111060-1000 RESSURE PLATE, AIR FILTER ELEMEN 1
9 0UHV-111070-1000 ELEMENT, AIR FILTER 1
10 OQUHV-111040-1000 STEEL BUCKLE 2
11 0UHV-111050-1000 AIR FILTER HOUSING 1
12 OQUHV-111000-1000-21 CLAMP 1
13 OQUHV-111000-1000-20 OVERFLOW HOSE 1
14 30006-060016810 BOLT M6x16 2 M6x16
15 30601-210530 CLAMP B10.5 2 B10.6
16 0UHV-025005-1000 EXHAUST PIPE 1




JEF 44 /FLAGPOLE KIT

Vi

F80 FLAGPOLE KIT

Item No.

Parts Number

Parts Name(EN)

Specification

01

HH40-801100-1000

FLAGPOLE KIT




EO0 1P52YH-2 ENGINE

Item No. Parts Number Parts Name(EN) Qty Specification

01 O0UHV-000000-2000 ENGINE(1P52YH-2) 1




i (CRANKTASE)

&

E01-1 CRANKCASE

Item No. Parts Number Parts Name(EN) Qty Specification
1 L-110080477-0001 RH CRANKCASE 1
2 L-110030662-0001 LH CRANKCASE 1
3 L-500270580-0002 CRANKCASE ASSY 1
4 L-380600001-0001 DOWEL PIN 2 Q/LX G 8.18@A TYPE@d=10@L=14
5 L-380450018-0003 FLAT WASHER 1 ID=12@0D=20@THICKNESS 2
6 L-110260003-0006 SEAL SCREW PLUG 1 24A0@M12x1.5@BLUE-WHITE ZINC-PLATE
7 L-380630002-0001 BEARING 1 GB/T 276@6203
8 L-380630033-0001 BEARING 1 GB/T 276@6201/Z2
9 L-110100055-0001 GASKET, CRANKCASE 1
10 1-110250011-0001 STUD B 2 28A0@M6x196
11 1-110240014-0001 STUD A 2 28A0@M6x204
12 L-110260004-0004 SEAL SCREW PLUG 1 31A0@M14x1.5@BLUE-WHITE ZINC-PLATE
13 L-380450054-0001 FLAT WASHER 1 ID=14@0D=20@THICKNESS 2
14 1-381150030-0001 PRESS SPRING 1
15 L-141080001-0001 TENSION ROD, CHAIN 1
16 L-150130001-0001 SPROCKET SHAFT, OIL PUMP 1
17 L-150150001-0001 OIL PUMP DRIVE WHEEL 1
18 L-380840055-0001 SEAL RING 1 D=107@d=2.0
19 L-380840682-0001 SEAL RING 2 D=5.7@d=1.9
20 L-110310006-0001 COVER 1
21 1-380220010-0001 BOLT 2 GB/T 819.1@M6@L=16@COLOR ZINC-PLATED
22 L-380650054-0001 OIL SEAL 1
23 1-141160001-0001 TENSION ARM, CHAIN 1
24 1-141210001-0001 TENSION WHEEL, CHAIN 1
25 1-141200001-0001 CORE SHAFT, TENSION ARM 1
26 L-380650061-0001 OIL SEAL 1
27 L-380190005-0002 INNER HEX BOLT 1 GB/T 70.1@M6@L=16@COLOR ZINC-PLATED
28 1-270650121-0001 GEAR DISPLAY SWITCH 1
29 L-191600016-0001 DRIVE SPROCKET, COUNTERSHAFT 1
30 L-191610002-0001 [ERSHAFT DRIVE SPROCKET FIXING 1
31 L-380070004-0001 HEX BOLT 2 M6@L=8@COLOR ZINC-PLATED
32 L-380140057-0005 HEX FLANGE BOLT 4 24A0@M6@L=65@BLUE-WHITE ZINC-PLATE
33 L-380140020-0003 HEX FLANGE BOLT 1 24A0@M6@L=50@BLUE-WHITE ZINC-PLATE
34 L-380140032-0005 HEX FLANGE BOLT 2 24A0@M6@L=60@BLUE-WHITE ZINC-PLATE




ARUEELEFT CRANKLASE COVER

Vg

—

E01-2 LEFT CRANKCASE COVER

Item No. Parts Number Parts Name(EN) Qty Specification
1 L-110400026-0043 LH FRONT COVER 1
2 L-380840026-0001 SEAL RING 1 D=13.8@d=2.5
3 L-110440001-0060 PLUG, INSPECTION HOLE 1
4 L-380840005-0001 SEAL RING 1 D=27.4@d=2.4
5 L-110430002-3449 LH DECO COVER 1
6 L-380140026-0006 HEX FLANGE BOLT 4 24A0@M6@L=12@BLUE-WHITE ZINC-PLATE
7 L-110480043-0001 PRESS PLATE 1
8 L-380200006-0005 BOLT 2 GB/T 818@M5@L=12@BLUE-WHITE ZINC-PLATED
9 L-110480005-0001 PRESS PLATE 1
10 L-380200060-0003 BOLT 1 GB/T 818@M5@L=6@BLUE-WHITE ZINC-PLATED
11 L-380600012-0001 DOWEL PIN 2 Q/LX G 8.18@A TYPE@d=8@L=12
12 L-110420022-0001 GASKET, LH FRONT COVER 1
13 L-110500004-0001 RUBBER PLUG 1
14 1-110520911-0002 LH REAR COVER 1
15 L-380140017-0005 HEX FLANGE BOLT 2 24A0@M6@L=28@BLUE-WHITE ZINC-PLATE
16 L-380140002-0002 HEX FLANGE BOLT 1 M6@L=16@COLOR ZINC-PLATED
17 L-380140020-0003 HEX FLANGE BOLT 1 24A0@M6@L=50@BLUE-WHITE ZINC-PLATE
18 L-380140068-0004 HEX FLANGE BOLT 1 24A0@M6@L=32@BLUE-WHITE ZINC-PLATE
19 L-380140017-0005 HEX FLANGE BOLT 1 24A0@M6@L=28@BLUE-WHITE ZINC-PLATE
20 L-380140147-0005 HEX FLANGE BOLT 1 24A0@M6@L=70@BLUE-WHITE ZINC-PLATE
21 L-380140016-0002 HEX FLANGE BOLT 2 M6@L=25@COLOR ZINC-PLATED




SEAEERIOHT CRANKCASE COVER

E01-3 RIGHT CRANKCASE COVER

Item No. Parts Number Parts Name(EN) Qty Specification
1 1-110601001-0002 RH CRANKCASE COVER 1
2 L-380650946-0001 OIL SEAL 1
3 L-110700007-0003 OIL DIPSTICK 1
4 L-380840006-0001 SEAL RING 1 D=18@d=3-3.5
5 L-380840064-0001 SEAL RING 1 D=7.5@d=1.8
6 L-380450154-0001 FLAT WASHER 1 ID=8@O0D=14@THICKNESS 2.5
7 L-380340005-0005 NUT 1 GB/T 6170@M8@BLUE-WHITE ZINC-PLATED
8 L-380780351-0001 JOINT 2
9 1-380450101-0001 FLAT WASHER 2 ID=8@0D=14@THICKNESS 1
10 L-380600012-0001 DOWEL PIN 2 Q/LX G 8.18@A TYPE@d=8@L=12
11 L-190890005-0002 ADJUSTING BOLT, CLUTCH CLEARANCE 1 31AC@L=40@BLUE-WH
12 L-110620032-0001 GASKET, RH CRANKCASE 1
13 L-380140019-0006 HEX FLANGE BOLT 5 24A0@M6@L=40@BLUE-WHITE ZINC-PLATE
14 L-380140059-0005 HEX FLANGE BOLT 2 24A0@M6@L=80@BLUE-WHITE ZINC-PLATE
15 L-380140057-0005 HEX FLANGE BOLT 1 24A0@M6@L=65@BLUE-WHITE ZINC-PLATE




wi/ CYLINDER HEAD |

E02-1 CYLINDER HEAD

Item No. Parts Number Parts Name(EN) Qty Specification
1 L-120080928-0004 CYLINDER HEAD 1
2 L-140300081-0001 INTAKE VALVE 1
3 L-140310083-0001 EXHAUST VALVE 1
4 L-500550072-0001 VALVE ASSY 1
5 L-140400002-0001 OIL DRIP PAN 2
6 L-140370002-0001 VALVE OUTER SPRING SEAT 2
7 L-140330010-0001 VALVE SPRING ASSY 2
8 L-500730002-0001 CLIP ASSY, VALVE SPRING SEAT 2
9 L-380840132-0001 SEAL RING 2 D=30.8@d=3.2
10 L-120280003-0018 VALVE COVER 2
11 L-270960072-0001 SPARK PLUG 1
12 L-140450003-0001 VALVE SWING ARM ASSY 2
13 L-140200001-0001 STOPPER PLATE, CYLINDER HEAD 1
14 L-140510002-0001 VALVE SWING ARM SHAFT 2
15 L-120370003-0001 GASKET, RH SIDE COVER, CYLINDER HEAD 1
16 L-120350004-0020 RH SIDE COVER, CYLINDER HEAD 1
17 L-380140021-0006 HEX FLANGE BOLT 2 24A0@M6@L=22@BLUE-WHITE ZINC-PLATE
18 L-380450021-0001 FLAT WASHER 1 ID=6@0D=13@THICKNESS 2
19 L-380140066-0005 HEX FLANGE BOLT 1 A TAPE@M6@L=110@BLUE-WHITE ZINC-PL
20 L-380180005-0004 STUD 2 24A0@M6@TOTAL LENGTH=40@EXPOSED LENGTH=25@BLU
21 L-140020004-0001 CAMSHAFT ASSY 1
22 L-120310006-0001 GASKET, LH SIDE COVER, CYLINDER HEAD 1
23 L-120300002-0010 LH SIDE COVER, CYLINDER HEAD 1
24 L-120250010-0001 GASKET,CYLINDER HEAD 1
25 L-120230007-0020 COVER, CYLINDER HEAD 1
26 L-380540017-0001 CIRCLIP 3
27 L-380450053-0001 FLAT WASHER 1 ID=6@0D=13@THICKNESS 2
28 L-380330018-0004 NUT 4 B TYPE@M6@H=14@BLUE-WHITE ZINC-PLATED




548/ CYLINDER  BODY

E02-2 CYLINDER BOD

Item No. Parts Number Parts Name(EN) Qty Specification
1 L-120020007-0001 CYLINDER BODY 1
2 L-380600002-0001 DOWEL PIN 2 Q/LX G 8.18@A TYPE@d=8@L=14
3 L-120150057-0001 GASKET,CYLINDER HEAD 1
4 L-380840047-0001 SEAL RING 1 D=11.7@d=1.5
5 L-380820090-0001 BUSHING 1 31A0@0D=8@ID=7.2@L=10
6 L-380840045-0001 SEAL RING 1 D=18.5@d=2.4
7 L-380820089-0001 BUSHING 1 31A0@0D=14.8@ID=11.5@L=1.8
8 L-380040003-0004 HEX BOLT 1 M6@L=23@BLUE-WHITE ZINC-PLATED
9 L-380040011-0001 HEX BOLT 1 M6@L=20@BLUE-WHITE ZINC-PLATED
10 L-141240001-0001 GUIDE WHEEL, CHAIN 1
11 L-380450056-0001 FLAT WASHER 1 ID=8@0D=14@THICKNESS 1.5
12 L-141270001-0005 PIN SHAFT, GUIDE WHEEL 1
13 L-380840046-0001 SEAL RING 1 D=15.7@d=2.4
14 L-380600012-0001 DOWEL PIN 2 Q/LX G 8.18@A TYPE@d=8@L=12
15 L-120050044-0001 GASKET,CYLINDER BODY 1




FERRPISTONSTRANKSHAFT TOMP

E04 PISTON & CRANKSHAFT COMP

Item No. Parts Number Parts Name(EN) Qty Specification
1 L-130140005-0001 CRANKSHAFT ASSY 1
2 L-380560006-0001 CIRCLIP 2
3 L-130060004-0001 PISTON PIN 1
4 L-130030152-0001 PISTON 1
5 L-130070019-0001 PISTON RING ASSY 1
6 L-140580002-0001 TIMING DRIVEN SPROCKET 1
7 L-140610001-0001 TIMING CHAIN 1
8 L-140590001-0002 TIMING BOLT 3 M5x12




A4# CLUTCH

EOS5 CLUTCH
Item No. Parts Number Parts Name(EN) ty Specification
1 L-110290001-0001 DAMPER 2
2 L-192330089-0001 GEARSHIFT SHAFT 1
3 L-192190004-0001 STOPPER PLATE 1
4 L-381160028-0001 TORSION SPRING 1
5 L-380570004-0001 CIRCLIP 1 d=15.5@THICKNESS 1.2
6 L-500280450-0001 CLUTCH ASSY 1
7 L-190360016-0001 PRIMARY DRIVEN GEAR 1
8 L-380820076-0001 BUSHING 1 31A0@0D=26@ID=17@L=8.5
9 L-380820077-0001 BUSHING 1 31A0@0D=21@ID=17@L=20.6
10 L-190100018-0001 PRIMARY CLUTCH HOUSING 1
11 L-380451541-0001 PLAIN WASHER 1 ID=17@0D=32@THICKNESS 2
12 L-190180021-0001 PRIMARY CLUTCH SHOE ASSY 1
13 L-194090003-0001 NUT WASHER, CLUTCH 1
14 L-380480002-0001 WASHER 1
15 L-380810006-0001 NUT 1
16 L-190310008-0001 CLUTCH COVER GASKET 1
17 L-190300009-0001 PRIMARY CLUTCH COVER 1
18 L-380630024-0001 BEARING 1
19 L-150430002-0001 OIL TUBE 1
20 L-381150032-0001 SPRING 1
21 L-150520002-0001 OIL TUBE 1
22 L-380820093-0001 BUSHING 1 31A0@0D=9@ID=5.5@L=14
23 L-150140001-0001 GASKET, OIL PUMP 1
24 L-150010071-0001 OIL PUMP ASSY 1
25 L-380200021-0001 BOLT 1 GB/T 818@M6@L=22@COLOR ZINC-PLATED
26 L-380200015-0001 BOLT 2 GB/T 818@M6@L=16@COLOR ZINC-PLATED
27 L-150290002-0001 OIL STRAINER 1
28 L-380200014-0004 SCREW 3




B4 7% TRANSMISSION SYSTEM |

Vi

E06 TRANSMISSION SYSTEM

Item No. Parts Number Parts Name(EN) Oty Specification
1 L-380630013-0001 BEARING 1 GB/T 276@6001
2 L-380630002-0001 BEARING 1 GB/T 276@6203
3 L-191390078-0001 COUNTERSHAFT 1
4 1-191250028-0001 MAIN SHAFT ASSY 1
5 L-500290076-0001 MAIN SHAFT, COOUNTER SHAFT ASSY 1
6 1-191830001-0001 IDEL GEAR SHAFT 1
7 1-191770002-0001 REVERSE DRIVE WHEEL 1
8 L-380820624-0001 BUSHING 1
9 1-191820001-0001 PRESS PLATE, IDEL GEAR 1
10 L-380600012-0001 DOWEL PIN 2 Q/LX G 8.18@A TYPE@d=8@L=12
11 L-380140015-0006 HEX FLANGE BOLT 2 24A0@M6@L=20@BLUE-WHITE ZINC-PLATE
12 1-110290001-0001 DAMPER 1
13 L-110290004-0001 DAMPER 1
14 1-192060132-0001 SHIFT DRUM ASSY 1




RARKSTARTING MECHANISH

-,
EQ9 STARTING MECHANISM
Item No. Parts Number Parts Name(EN) Qty Specification
1 L-270350033-0015 STARTER MOTOR ASSY 1
2 L-380140017-0005 HEX FLANGE BOLT 3 24A0@M6@L=28@BLUE-WHITE ZINC-PLATE
3 L-140910001-0001 TENSION PLATE, CHAIN 1
4 L-141000001-0001 CHAIN GUIDE 1
5 L-193270001-0001 STARTER CHAIN 1
6 L-193290001-0001 PRESS PLATE,DRIVEN PULLEY,ELECTRIC START 1
7 L-380140026-0003 HEX FLANGE BOLT 1 M6@L=12@COLOR ZINC-PLATED
8 L-193170022-0001 DRIVEN PULLEY ASSY, ELECTRIC START 1
9 L-380650056-0001 OIL SEAL 1 31A0@d=18.9@D=30@b=5
10 L-380370011-0001 NUT 1 31A0@M10x1.25@OLOR ZINC-PLATED
11 L-270020585-0001 MAGNETO ROTOR ASSY 1
12 L-270100341-0005 MAGNETO STATOR ASSY 1
13 L-270010491-0005 MAGNETO ASSY 1




Wil 245/ FUEL INJECTOR SYSTEM
—9
/®
E17 FUEL INJECTION SYSTEM
Item No. Parts Number Parts Name(EN) Qty Specification

1 0UHV-170010-2000 CAP, FUEL INJECTOR 1

2 OUHV-171000-2000 FUEL INJECTOR 4

3 30006-060012810 BOLT M6x12 2 M6x12
4 OUHV-170020-2000 BRACKET, FUEL INJECTOR CAP 1

5 30006-080012810 BOLT M8x12 2 M8x12
6 0UHV-201001-2000 MAIN AIR INLET PIPE 1

7 0UHV-201004-2000 HEAT INSULATOR, AIR INLET PIPE 1

8 0UHV-170100-2000 TANK TEMP. SENSOR 1

9 0UHV-173000-2000 THROTTLE BODY 1

10 L-170430035-0001 GASKET, CARBURETOR 1




